

子宮肉腫

IAP療法

| 使用薬剤 | 用量 | 投与日 | 1コース期間(日) |
|---------|---------------------|--------|-----------|
| イホスファミド | 1g | Day1-5 | 21 |
| ドキソルビシン | 40mg/m ² | Day1 | |
| シスプラチン | 75mg/m ² | Day1 | |

IFM(1.6-3)/PAC(135)療法

| 使用薬剤 | 用量 | 投与日 | 1コース期間(日) |
|---------|----------------------|--------|-----------|
| イホスファミド | 1.6g/m ² | Day1-3 | 21 |
| パクリタキセル | 135mg/m ² | Day1 | |